FIG.1

FIG.A
AN
L\
7\ .
W\
\\\\ 3_;@\-\
-
3_?8_?_ 9—& | b4
-/,;":'\ |
@'_JL__;'? \\"‘. \ =

Ref.No. Part No. Description
1 11802QMN2000 |Valve, second air intake
2 41950QNA2000 Bracket
3 11880QLAZ110 Clip
4 11850QMN2000 |Pipe, rubber
5 11870QNA2000 Pipe, intake
6 09169Q090001 Gasket
7 B15539 Pipe, vacuum
8 02304Q060162 Bolt M6x16
9 09401Q063001 Clip 6
FIG.2
Ref.No. Part No. Description
1 13701QNA2000 Air cleaner assy
2 13781QMNZ000 |Element, air cleaner
3 13791QMNZ000 Frame, filter
4 13810QMNZ000 |Strainer, air cleaner
5 13753QMNZ000 |Screw M5x45
6 05420Q011054 Washer 5
7 13883QMNZz000 |Clamp, spring
8 13881QNA2000 Tube, outlet
9 13820QLAZ000 Clamp
10 13853QNA2000 Tube, ventilating
11 09401Q134001 Clip, connecting tube
12 13878QMNZ000 |Tube
13 13877QMNZ000 |Plug, pipe
14 13999QMNZ000 |Plug pipe
14A 11081QMN2050 Pipe, second air intake
15 13751QMNZ000  |Nut
16 02304Q060122 Bolt M6x12

FIG.2




FIG.3 MUFFLER
Ref.No. Part No. Description

1 14031QNA2000 Exhaust muffler assy

2 14011QNA2000 Exhaust pipe assy

3 14310QNA2000 Muffler assy

4 14771QNA2000 Bush

5 14450QNA2000 Set, connect

6 02304Q080404 Bolt M8x40

7 14186QNA2000 Protector, exhaust pipe

8 03611Q060093 Screw M6x9

9 05421Q011063 Washer 6

10 05420Q071063 Washer 6

11 14181QMNZ000 |Gasket, exhaust pipe

12 03614Q008251 Bolt M8x25

13 05421Q011081 Washer lock 8

14 02304Q080302 Bolt M8x35

15 05420Q051081 Washer 8

16 14472QMNZ000 |Spacer

17 14471QMNZ000 Cushion, rubber

18 14474QMNZ000 |Washer

19 14475QMNZ000 Washer, rubber

20 02304Q080302 Bolt M8x30

FIG.3




FIG.4
Ref.No. Part No. Description
1 31801QLKDO000 Relay assy starting
2 05420Q011064 Washer 6
3 05421Q021064 Washer 6
4 05401Q011064 Nut M6
5 02304Q060122 Bolt M6x12
6 33810QNA2000 Lead wire, starting motor
7 38600QMD2000  |Flasher
8 38628QMD2000 Seal, flasher
9 32801QEK8100 Rectifier assy
10 02304Q060202 Bolt M6x20
11 02304Q060252 Bolt M6x25
12 09404Q084001 Clip

FlG.4




FIG.5
Ref.No. Part No. Description
1 36610QNA2000 Wiring harness
2 07114Q011503 Fuse 15A
3 36640QLZZ000 Diode
4 36651QKWZ000 |Clip Il
5 02304Q060122 Bolt M6x12
6 38501QLKK030 Horn assy 12V 3A
6A 38501QMN2000 [Horn assy 12V1.5A
7 41890QLY2030 Bracket, horn
8 02304Q080162 Bolt M8x16
37011QNA2000 Lock assy
10 37015QNA2000 Switch assy, ignition
11 44025QMNZ050 |Cap, fuel tank
12 02304Q060202 Bolt M6x20
13 09407Q154002 Band %150
14 09407Q254004 Band %250
15 09407Q154007 Clamp 4x150

FIG.5




FIG.6
Ref.No. Part No. Description
1 33601QMNZ000 |Battery 12V 9AH
1A 33601QMN2000 |Battery assy
2 41540QNA2000 Holder, battery
3 41530QNA2000 Plate, battery
4 33645QMNZ000  |Rubber box, battery
5 02304Q060162 Bolt M6x16
6 09320Q080003 Cushion
7 33653QMD2000 |Spacer
8 02304Q060202 Bolt M6x20
9 09404Q084001 Clip, clutch cable

FIG.6




FIG.7

Ref.No. Part No. Description

1 34011QMN2000 |Speedometer assy

1A 34011QMN2050 |Speedometer assy

2 34910QMN2000 [Cable assy, speedmeter

2A 34910QMN2010 [Cable assy, speedmeter

3 34950QMN2000 |Bracket, speedmeter

3A 34950QMN2010 |Bracket, speedmeter

3B 34950QLY2020 Bracket, speedmeter

4 02304Q060202 Bolt M6x20

5 02304Q060202 Bolt M6x20

5A 01604Q060251 Bolt M6x25
33644QAFZ000 Cushion 90x20x4
34191QMN2000 |Gromit
34110QMN2000 |Upper case, speedmeter
34014QMN2000 |Speedmeter

9A 34014QMN2050 |Speedmeter

10 34114QMN2000 Lower case, speedometer

11 04010Q021201 Screw ST2.9x12

12 04010Q031201 Screw ST3.5x12

13 34170QMN2000 |Wire assy, speedmeter

14 07112Q010101 Bulb, speedmeter 12V 2\

15 34192QMN2000 |Bush

16 05420Q051051 Washer 5

FIG.7




FIG.8 HEADLAMP
Ref.No. Part No. Description
1 35101QMN2000 [Headlamp assy

2 35012QMN2000 Reflector, head lamp
3 35165QMN2000  |Cushion

4 07110Q003121 Bulb HS1

5 07110Q011121 Bulb, position W5W
6 35013QMN2000 |Socket assy

7 35127QMN2000  |Spring clamp

8 35194QMN2000 |[Clip, head lamp

9 04020Q020801 Screw ST2.9x8

10 05420Q011031 Washer 3

11 05420Q011044 Washer 4

12 51533QMN2000 |Hinger

13 04411Q200501 Pin2x50

14 35157QMN2000 Nut

15 35163QMN2000  |Spring

16 03411Q040704 Screw M4x70

17 09132Q040018 Screw ST4.2x13

FIG.8




FIG.BA

FIG.8A HEADLAMP
Ref.No. Part No. Description
1 35101QMN2010 [Headlamp assy
2 35012QMN2010 Reflector, head lamp
3 09132Q040018 Screw ST4.2x13
4 07110Q003121 Bulb HS1
5 07110Q011121 Bulb, position W5W
6 35013QMN2010 |Socket assy
7 35127QMN2010  |Spring clamp
8 35194QMN2010 |[Clip, head lamp
9 04020Q020801 Screw ST2.9x8
10 05420Q011031 Washer 3
FIG.9

Ref.No. Part No. Description
1 35601QNA2000 Winker, front RH
2 35602QNA2000 Winker, front LH
3 35603QNA2000 Winker, rear RH
4 35604QNA2000 Winker, rear LH
5 35690QNA2000 Bracket, rear winker RH
5A 35690QNA2010 Bracket, rear winker
6 35890QNA2000 Bracket, rear winker LH
7 94520QNA2000 Bracket, RH

94560QNA2000 Bracket, LH

8A 35623QNA2010 Winker, front bracket
9 09159Q100002 Nut M10

FIG.9




FIG.10

Ref.No. Part No. Description
1 35071QMN2040 |Tail lamp assy
2 35701QMN2000 |Tail lamp assy
3 35712QMN2000 |Lens, tail lamp
4 35713QMN2000 |[Seal tail lamp
5 35714QMN2000 [Body, rear lamp
6 35078QMN2000 |Socket wire assy
7 07110Q007121 Bulb P21/5W
8 04010Q041804 Screw ST4.2x18
9 034110Q050124 |Screw M5x12
10 05420Q011054 Washer 5
11 35761QMN2000 |Clip, wir assy
12 04020Q031204 Screw ST3.5x12
13 35915QMN2000 |Lens, license plate lamp
14 35916QMN2000 |Seal, license plate lamp
15 07110Q011121 Bulb, license plate lamp
16 35918 QMN2000 |Cushion 17x10x1
17 63112QMN2040 Rear fender Il
18 63119QMN2000 Insulator
19 02304Q060252 Bolt M6x25
20 05420Q051061 Washer 6
21 35762QMN2000 [Seal
22 09159Q060004 Nut M6
23 35902QMN2040 Reflector, rear
24 09630Q393201 Reflector, rear 64x39
25 05420Q021054 Washer 5
26 05401Q012054 Nut M5
27 09169Q060012 Washer
28 09320Q080002 Cushion08007
29 33644QAFZ000 Cushion

FIG10




FIG.10A

Ref.No. Part No. Description
1 35071QMN2060 [Tail lamp assy
2 35702QMN2010 [Tail lamp assy
3 35712QMN2000 |Lens, tail lamp
4 35713QMN2000 |[Seal tail lamp
5 35714QMN2000 |Body, rear lamp
6 35078QMN2010 |Socket wire assy
7 35720QMN2010 |LED lamp
8 04010Q041804 Screw ST4.2x18
9 034110Q050124 |Screw M5x12
10 05420Q021054 Washer 5
11 35761QMN2000 |[Clip, wir assy
12 04010Q041204 Screw ST4.2x12
13 35915QMN2000 |Lens, license plate lamp
14 35917QMN2000 |Seal, license plate lamp
15 07110Q011121 Bulb, license plate lamp
16 35918 QMN2000 |Cushion 17x10x1
17 63112QMN2040 |Rear fender
18 63119QMN2000 [Insulator
19 02304Q060252 Bolt M6x25
20 05420Q051061 Washer 6
21 35762QMN2000 [Seal
22 09159Q060004 Nut M6
23 35902QMN2040 |Reflector, rear
24 09630Q393201 Reflector, rear 64x39
25 05420Q021054 Washer 5
26 05401Q012054 Nut M5
27 35714QMN2010 Reflector, LED lamp
28 09169Q060012 Washer
29 09320Q080002 Cushion08007
30 48114QAFZ000 Cushion

FIG10A




FIG.11

Ref.No. Part No. Description
1 56110QMN2000 |Handlebar assy
2 57211QMN2000 |Grip, LH
3 37400QMN2080  |Switch assy. LH handle
4 03451Q050323 Screw M5x32
5 03451Q050403 Screw M5x%40
6 57500QMN2000 |Lever assy, LH, clutch
7 57431QLG1080 Bolt
8 57511QLG1080 Braket, lever LH
9 57621QLG1080 Lever, LH
10 57460QLG1000 Switch, clutch
11 57542QLG1000 Adjuster, cable
12 57541QLG1000 Nut
13 02104Q060253 Bolt M6x25
14 57361QLG1000 Upper case
15 03421Q030084 Scwer M3x8.3
16 05421Q011063 Lock washer 6
17 05411Q011063 Nut M6
18 37200QLY2000 Switch assy. RH handle
19 03451Q050203 Screw M5%20
20 03451Q050163 Screw M5x16
21 57110QMN2000 |Grip, RH throttle
22 58200QNA2000 Cable assy, clutch
23 04721Q060141 Shaft 6x14
24 04411Q200161 Pin 2x16
25 58301QMN2000 [Cable assy, throttle upper
26 56601QNA2000 Mirror assy, rear view LH
27 56501QNA2000 Mirror assy, rear view RH
28 56521QKG3000 Boot lower
29 56534QMN2000  |Nut
30 57173QMN2000 |Rubber protector, handlel

ar

FIG11

b




FIG.11

FIG.11A

31 57174QMN2000 |Protector tube, handlebar
32 09407Q154007 Clamp 4x150
33 57550QMN2000 |Cable assy, clutch switch
FIG.11A
Ref.No. Part No. Description
1 56111QMN2030 |Handlebar assy
2 57211QMN2000 |Grip, LH
3 37400QMN2080  |Switch assy. LH handle
4 03451Q050323 Screw M5x32
5 03451Q050403 Screw M5x40
6 57500QMN2000 |Lever assy, LH, clutch
7 57431QLG1080 Bolt
8 57511QLG1080 Braket, lever LH
9 57621QLG1080 Lever, LH
10 57460QLG1000 Switch, clutch
11 57542QLG1000 Adjuster, cable
12 57541QLG1000 Nut
13 02104Q060253 Bolt M6x25
14 57361QLG1000 Upper case
15 03421Q030084 Scwer M3x8.3
16 05421Q011063 Lock washer 6
17 05411Q011063 Nut M6
18 37200QMNZ030 |Switch assy. RH handle
18A 37200QLY2000 Switch assy. RH handle
19 03451Q050203 Screw M5x20
20 03451Q050163 Screw M5x16
21 57110QMN2000 |Grip, RH throttle
22 58200QNA2000 Cable assy, clutch
23 04721Q060141 Shaft 6x14
24 04411Q200161 Pin 2x16




FIG.11A

®

25 58301QMN2000 [Cable assy, throttle upper
26 56601QNA2000 Mirror assy, rear view LH
27 56501QNA2000 Mirror assy, rear view RH
28 56521QKG3000 Boot lower
29 56534QMN2000  |Nut
30 09407Q154007 Clamp 4x150
31 57550QMN2000 |Cable assy, clutch switch
FIG.12
Ref.No. Part No. Description
1 59002QNA2000 Disk brake assy
2 59600QMN2000 [Master cylinder assy
3 59667QMN2000 |Diaphragm, seal
4 59668QMN2000 |Gasket
5 59669QMN2000 Cap, reservoir
6 03421Q040123 Screw M4x12
7 57421QMN2000 Lever, brake
8 57431QMN2000 |Screw
9 05409Q041063 Nut M6
10 59671QMN2000 |Holder
11 02104Q060243 Bolt M6x24
12 57460QMN2000 [Switch assy, stop lamp
13 03411Q340123 Screw M4x12
14 59480QMN2000 |Hose, front brake
15 59491QMN2000 |Bolt
16 59493QMN2000 |Washer
17 59300QNA2000 Caliper, front brake
18 59330QNA2000 Friction piece assy, inside]
19 59340QNA2000 Friction piece assy, outsid
20 59315QNA2000 Spring, pad
21 02304Q080322 Bolt M8x32
22 59483QMN2000 |Gromit

FIG12




FIG.12A
Ref.No. Part No. Description
1 59002QNA2010 Disk brake assy
2 59600QMN2000 |Cylinder assy, master
3 59668QMN2000 Gasket
4 59667QMN2000 |Diaphragm, seal
5 59669QMN2000 |Cap, reservoir
6 03421Q040123 Screw M4x12
7 57421QMN2000 Lever, brake
8 57431QMN2000 |Screw
9 05409Q041063 Nut M6
10 59671QMN2000 |Holder
11 02104Q060243 Bolt M6x24
12 57460QMN2000 |Switch assy, stop lamp
13 03411Q340123 Screw M4x12
14 59480QMN2010 Hose, front brake
15 59491QMN2000 |Bolt
16 59493QMN2000 |Washer
17 59300QNA2010 Caliper, front brake
18 59330QNA2000 Friction piece assy, inside]
19 59340QNA2000 Friction piece assy, outside
20 59315QNA2000 Spring, pad
21 02304Q080345 Bolt M8x34
22 59483QMN2000 Gromit

FIG.124A




FIG13

FIG13A

FIG.13

Ref.No. Part No. Description
1 94411QMN2000 [Cowling assy
2 94497QMN2000 Cover, front lamp
3 94551QMN2000 |Braket, cowling
3A 94551QLY2020 Braket, cowling
4 09132Q040018 Screw ST4.2x13
5 02304Q060162 Bolt M6x16
6 09320Q050001 Cushion 05006
7 09169Q060003 Washer
FIG.13A

Ref.No. Part No. Description
1 94411QMN2010 |Cowling assy
1A 94411QLY2250 Cowling assy
2 94518QMN2010  |Rubber strip
FIG.14

Ref.No. Part No. Description
1 47346QMNZ000 Fuel tank cover, LH
2 47343QMNZ000 |Fuel tank cover, RH
3 09124Q060008 Screw M6x16
4 09148Q060001 Nut M6
5 33653QMD2000 |Set
6 09320Q080002 Cushion 08007
7 09169Q060002 Washer

FIG.14




FIG.14A

FIG.14A FUEL TANK COVER
Ref.No. Part No. Description
1 47346QMN2010 Fuel tank cover, LH
2 47343QMN2010 Fuel tank cover, RH
3 09124Q060008 Screw M6x16
4 09124Q060007 Screw M6x25
5 09301Q060004 Spacer
6 09320Q080002 Cushion 08007
7 09169Q060002 Washer
8 05420Q051061 Washer 6
9 09148Q060001 Nut M6
FIG.15
Ref.No. Part No. Description
1 47211QMNZ000 |Cover LH body
1A 47211QMN2010 Cover LH body
2 47111QMNZ000 |Cover RH body
2A 47111QMN2010 Cover RH body
3 09124Q060008 Screw M6x16
4 01102Q060201 Bolt M6x20
5 09169Q060002 Washer
6 47113QMNZ000 [Cover, thermal protect

FIG.15




FIG.16

Ref.No. Part No. Description
1 47337QNA2000 Tail cover
1A 47337QNA2010 Tail cover
2 01604Q060251 Bolt M6x25
3 05420Q051061 Washer 6
4 09320Q090006 Cushion
5 09148Q060001 Clip nut M6
6 09169Q060009 Bush
7 33645QAFZ000 Cushion 6&32x18
8 63411QAFZ000 Cushion4&20x10
9 47312QMN2000 Plate, Tail cover
10 09124Q060024 Screw M6x16

FIG.16




FIG.17

Ref.No. Part No. Description
1 41100QNA2000 Body comp, frame
2 09600Q000006 Frame brand plate
3 05011Q200050 Rivet 2x5
4 41991QNA2000 Plate, engine mounting,
5 02304Q080501 Bolt M8x50
6 05409Q081081 Nut M8
7 41980QNA2000 Plate, engine mounting,
8 02304Q080651 Bolt M8x65
9 41390QNA2000 Plate, lower
10 02304Q080721 Bolt M8x72
11 02304Q100201 Bolt M10x20
12 01504Q081381 Bolt M8x138
13 09319Q080002 Cushion assy |
14 09404Q084001 Clip, clutch cable
15 61274QMNZ000 Block, upper
16 61021QMNZ000 Block, nether
17 01604Q060351 Bolt M6x35
18 05420Q051061 Washer 6
19 09159Q060004 Nut M6
20 48611QMNZ000 Cover, protect
21 09320Q080002 Cushion 08007
22 33653QMD2000 Bush
23 02304Q060202 Bolt M6x20
24 11847QLAZ110 Clip
25 41266QNA2000 Plate, cover RH body
26 02304Q060162 Bolt M6x16

FIG.A7




FIG.18

FIG.18

.

Ref.No. Part No. Description
1 42310QMN2040 |Stand comp, side
2 42331QLYZ000 Spring
3 42332QLYZ010 Spring
4 42333QMN2000 |Bolt M10x29
5 09159Q100001 Nut M10
6 37803QLY2030 Stop switch
7 03451Q050151 Screw M5x15
FIG.19
Ref.No. Part No. Description
1 44110QMNZ000 |Tank comp
2 44348QMNZ000 [Seal
3 44300QMNZ000 cock assy, fuel tank
4 01102Q060201 Bolt M6x20
5 09168Q060001 Seal 6
6 B15538 Hoséx9
7 09401Q084002 Clamp 8
8 09329Q100001 Cushion, front
9 01504Q080401 Bolt M8x40
10 44517QMN2000 [Spacer
11 44541QMN2000 Rubber, fule tank
12 44515QMN2000 |Board
13 44542QMNZ000 Cushion, rear
14 09320Q080003 Cushion
15 44320QMNZ000 |Element
16 44330QMNZ000 |Element

FIG.19




FIG.20

1/14

FliG.21

FIG.20
Ref.No. Part No. Description
1 45101QMN2000 |Seat assy
1A 45101QMNZ000 |Seat assy
2 05401Q011064 Nut M6
3 05421Q011064 Washer 6
4 054200Q011064 Washer 6
5 45116QMNZ000 [Bracket
FIG.21
Ref.No. Part No. Description
1 46441QMN2000 Rear carrier, LH
2 46411QMN2000 Rear carrier, RH
3 03644Q008408 Screw M8x40
4 05420Q051081 Washer 8
5 09180Q080007 Bush
6 09320Q100001 Gromit
7 09320Q100005 Washer
FIG.21A
Ref.No. Part No. Description
46310QMN2200 Carrier comp, rear

02304Q080302

Bolt M8%x30




FiG.22

FIG.22A

FIG.22
Ref.No. Part No. Description
1 53111QMN2000 |Front fender
2 02304Q060202 Bolt M6x20
3 05420Q051061 Washer 6
4 33653QMD2000 |Bush
5 09320Q080002 Gromit 08007
6 53121QNA2000 Bracket
7 63119QMN2000 [Insulator
FIG.22A
Ref.No. Part No. Description
1 53111QLY2250 Front fender
1A 53111QMN2010 |Front fender
2 02304Q060202 Bolt M6x20
3 05420Q051061 Washer 6
4 33653QMD2000 |Bush
5 09320Q080002 Gromit 08007
FIG.23
Ref.No. Part No. Description
1 63111QMNZ000 |Front portion, rear fender
2 02304Q060162 Bolt M6x16
3 09169Q060003 Washer
4 09159Q060004 Nut M6
5 02304Q060122 Bolt M6x12




FIG.24
Ref.No. Part No. Description
1 43503QNA2000 Footrest assy, front LH
2 43520QNA2000 Bracket, footrest front LH
3 43540QMN2000 Footrest, front LH
4 43574QMN2000 |Pin
5 43571QMN2000 |Spring
6 43575QMN2000 |[Circlip
7 43502QNA2000 Footrest assy, front RH
8 43510QNA2000 Bracket, footrest front RH
9 43530QMN2000 |Footrest, front RH
10 09103Q120006 Bolt M12x30x1.25
11 43579QMN2000 |Washer 8
12 43720QMN2000 Bracket, footrest rear LH
13 43620QMN2070 Bracket, footrest rear RH
14 02304Q080202 Bolt M8x20
15 43061QMD2000 Footrest, rear
16 43610QLAZ000 Stand, rear footrest
17 43612QLAZ000 Rubber
18 09160Q190001 Washer 19.5
19 04721Q060321 Pin 6x32 -B
20 04411Q200201 Cotter pin 2x20




FIG.24A

Ref.No. Part No. Description
1 43503QNA2000 Footrest assy, front LH
2 43520QNA2000 Bracket, footrest front LH
3 43540QMN2000 |Footrest, front LH
4 43574QMN2000 Pin
5 43571QMN2000 |Spring
6 43575QMN2000 |Circlip
7 43502QNA2000 Footrest assy, front RH
8 43510QNA2000 Bracket, footrest front RH
9 43530QMN2000 Footrest, front RH
10 09103Q120006 Bolt M12x30x1.25
11 43579QMN2000 |Washer 8
12 43720QMN2180 |Bracket, footrest rear LH
13 43620QNA2010 Bracket, footrest rear RH
14 02304Q080202 Bolt M8x20
15 43702QMN2180 Footrest L, rear
16 43602QNA2010 Footrest R, rear
17 43711QMM4000 |Footrest L
18 43611QMM4000 |Footrest R
19 09208Q060002 Pin
20 43655QMM4000 [Spacer
21 43656QMM4000 |Washer
22 43657QMM4000 |Spring
23 05450Q003011 Ball 5
24 05430Q041041 Circlip

FIG.24A




FIG.25

Ref.No. Part No. Description
1 51311QMN2000 |Plate, steering
2 02304Q100455 Bolt M10x45
3 56211QMNZ000 |Holder, handle upper
4 02105Q080401 Bolt M8x40
5 59446QMN2000 |Clamp, brake hose |
FIG.25A

Ref.No. Part No. Description
1 51311QMN2010 |Head, steering stem
2 02504Q100451 Bolt M10x45
3 56211QMNZ050 |Holder, handle upper
4 02104Q080351 Bolt M8x35
5 59446QMN2000 |Clamp, brake hose |

FIG.25




FIG.26

=

Ref.No. Part No. Description
1 51410QNA2000 Steering stem
2 51358QMNZ000  |Nut
3 51356QMNZ000 [Washer
4 51631QMNZ000  |Nut
5 51643QMNZ000 |Dust seal
6 05610Q030205 Bearing 30205
7 05610Q32006X Bearing 32006X
8 51640QMNZ000 |Dust cover
9 02304Q100455 Bolt M10x45
10 59468QMN2000 |Clamp, brake hose Il
11 35091QKMZ000 |Reflex reflector comp
12 05420Q011064 Washer 6
13 05401Q012064 Nut M6
FIG.26A
Ref.No. Part No. Description
1 51410QMNZ050 |[Steering stem
2 51358QMNZ050 |Nut
3 51356QMNZ050 |Washer
4 51631QMNZ050 |Nut
5 51643QMNZ050 |Dust seal
6 05610Q03020S Bearing 30205
7 05610Q32006X Bearing 32006X
8 51640QMNZ000 |Dust cover
9 02104Q080451 Bolt M8x45
10 51481QMNZ050 Bracket, reflex reflector R
11 51491QMNZ050 Bracket, reflex reflector LH
12 35091QAGZ030 Reflex reflector comp
13 05420Q011064 Washer 6
14 05401Q012064 Nut M6

FIG.26

FIG.264A




FIG.27

Ref.No. Part No. Description
1 51103QMN2000 |Fork assy, front RH
2 51104QMN2000 |Fork assy, front LH
3 51113QMNZ000 |[Cap
4 51117QMNZ000 |Oring
5 51171QMN2000 |Spring
6 51146QMN2000 Postion, inner
7 51196QMNZ000 |Piston ring
8 51177QMN2000 |[Spring
9 51111QMNZ000 |Tube, inner
10 51118QMNZ000 [Piston ring
11 51195QMNZ000 Piece, oil lock
12 51571QMNZ000 |Boot
13 09407Q204002 Clamp
14 51173QMNZ000 |Qil seal
15 51156QMNZ000 |Ring, oi | seal stopper
16 51151QMNZ000 |Washer |
17 51153QMNZ000 |Qil seal
18 51157QMNZ000 |Washer Il
19 51167QMNZ000 |Bush
20 51575QMNZ000 [Clamp assy
21 51131QMNZ000 |Tube, outer RH
22 51148QMNZ000 |Washer
23 03614Q008254 Bolt
24 51141QMNZ000 [Tube, outer LH
25 51450QMN2000 |Clip, cable
26 02304Q060122 Bolt M6x12
27 59471QMN2000 Clamp, brake hose I
28 03454Q360162 Screw M6x16

FIG.27




FIG.27A

FIG.27A

Ref.No. Part No. Description
1 51104QMNZ050 Fork assy, front LH
2 51103QMNZ050 Fork assy, front RH
3 51575QMNZ050 |Stopper
4 51113QMNZ000 |Bolt
5 51161QMNZ050 |Rim
6 51153QMNZ050 |[Seal
7 51140QMNZ050 |Tube, outer LH
8 51143QMNZ050 |Bracket, disk
9 02104Q060122 Bolt M6x12
10 59471QMNZ050 |Cover
11 03411Q050202 Screw M5x%20
12 05404Q012052 Nut M5
13 51133QMNZ050 Bracket, front wheel
14 03414Q050123 Screw M5x%12
15 03611Q008221 Screw M8x22
16 52454QMNZ050 |Cover, front fork LH
16A 52454QMN2010 Cover, front fork LH
17 52453QMNZ050 |Cover, front fork RH
17A 52453QMN2010 Cover, front fork RH
18 51450QMNZ050 |Clip
19 51117QMNZ050 |Oring
20 51131QMNZ050 |Outter tube
21 51123QMNZ050 |Clip
22 51156QMNZ050 |Washer
23 51153QMNZz050 |Qil seal
24 51159QMNZz050 |[Ring, oi | seal stopper
25 51173QMNZ050 [|Rubber protector
26 51120QMNZ050 |[Telescope
27 51171QMNZ050 [Spring
28 51176QMNZ050 |Spacer
29 51112QMNZ050 Postion, inner




FIG.27A

FIG.28

30 51149QMNZ050 |Clip
31 51181QMNZ050 |Rubber
32 51148QMNZ050 |O'ring
33 51189QMNZ050 |Bolt
34 51152QMNZ050 |Bushing
35 51172QMNZ050 |Bushing
FIG.28
Ref.No. Part No. Description
1 62011QMN2000 |Shock absorber, rear
2 62101QMN2000 Shock absorber, rear
3 62177QMN2000 |Bush
4 62178QMN2000 |Qil seal |
5 05430Q051241 Circlip, spring
6 62176QMN2000 |Bearing
7 05409Q101101 Nut M10x1.25
8 02504Q100501 Bolt M10x50x1.25
9 02504Q100601 Bolt M10x60%1.25
10 09160Q150002 Washer 15
11 09283Q380001 Oil seal 38/48/4
12 61241QMNZ000 |Spacer
13 09263Q380002 Bearing HK38/48/25
14 09301Q100001 Bush
15 09168Q180001 Dust cover
16 09381Q260001 Circlip, spring
17 05812Q300012 Bearing GEG12C
18 61216QLY2010 Shaft M14x128
19 05409Q091141 Nut M14x1.5
20 09103Q120005 Bolt M12x60
21 05409Q101121 Nut M12x1.25
22 61230QNA2000 Rocker, rear shock absorlper
23 62187QMN2000 |Bush lower




